s=aranas. FCC RF Test Report Report No. : FG520602C

LTE Band 7 / 20MHz

pectrum 7 Spec
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 15,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
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-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -53,36 dBm -28,36 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.04098 MHz -53,22 dem -28.22 di
1.000 GHz 2,475 GHz 1.000 MHz 1.73504 GHz -53.85 dBm -28.85 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.79206 GHz -53.73 dBm -28.73 dB
2,595 GHz 5.000 GHz 1.000 MHz 4,20187 GHz -50,78 dBm -25,78 dB 2,595 GHz 5,000 GHz 1.000 MHz 4,36112 GHz -50,64 dBm -25.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86606 GHz -48.79 dbm -23.72 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93006 GHz -48,97 dBm -23.97 db
10.000 GHz 18.000 GHz 1.000 MHz 15.83839 GHz -46.82 dBm -21.82 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.83839 GHz -46.64 dBm -21.64 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.52215 GHz -44.05 dBm -19.05 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.51566 GHz -43.98 dBm -18.98 d&
—_— —
\ ) J . ( I J o
Date: 20.FEB.2025 01:06:22 Date: 20.FEB 2025 01:07:31

Highest Channel / QPSK

oo
v
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBém
50dB - A -ou\m‘h Joo
o] i Y
-60 dB
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-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 921,71164 MHz -53,23 dBm -28.23 dB.
1.000 GHz 2,475 GHz 1.000 MHz 2.12333 GHz -53.86 dBm -28.86 dB
2,595 GHz 5.000 GHz 1.000 MHz 4.29235 GHz -50.65 dBém -25.65 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86556 GHz -48.87 dBm -23.87 dB
10,000 GHz 18,000 GHz 1.000 MHz 1583639 GHz -46,75 dBm -21.75 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.51216 GHz -43.75 dBm -18.75 d&
il
JL J -
Date: 20 FEB.2025 01:16:02
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saronas. FCC RF Test Report

Report No. : FG520602C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Voltage
Temperature (°C) Frequency Offset (Af)
(Volt) Result
(Hz)
50 Normal Voltage 3.6
40 Normal Voltage 1.6
30 Normal Voltage 2.6
20(Ref.) Normal Voltage 3.8
10 Normal Voltage 4.5
0 Normal Voltage -1.5
PASS
-10 Normal Voltage 2.9
-20 Normal Voltage -2.6
-30 Normal Voltage 3.8
20 Maximum Voltage 2.7
20 Normal Voltage 3.5
20 Battery End Point 1.9
Note:
1. Normal Voltage = 3.91 V.; Battery End Point (BEP) = 3.45 V.; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
MAX(Af)] = 4.5Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)| 2500.262196 > 2500 MHz
PASS
fu + [IMAX(AT)] 2569.738305 < 2570 MHz
Sporton International Inc. (Kunshan) Page Number 1 A40 of Al44
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s=aranas. FCC RF Test Report Report No. : FG520602C

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.28 6.23 6.64 PASS
Sporton International Inc. (Kunshan) Page Number 1 A4l of Al44

TEL : +86-512-57900158
FCC ID : IHDT56AV1




SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz I At 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2111 dem 26,94 dbm 5.82 d8 2.45 0B +.35 0B 5.28 0B 5.68 0B Trace 1 [ 20,10 dem 27,29 dbm 7.19 d8 3.01d8 5.07 d8 5.23 d8 5.90 08
| ——— e —
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Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
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CF 707.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.06 dBm 27.18 dBm 8.12 d8 2.16 dB 5.30 dB 6.64 dB 7.39 dB
I e——
] (]
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s=aranas. FCC RF Test Report Report No. : FG520602C

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 126 | 1.26 | 294 | 297 | 488 | 496 | 9.65 | 9.79 - - - -

Sporton International Inc. (Kunshan) Page Number 1 A43 of Al44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 30 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.97 dBm| ™M1[1] 13.92 aBm)
707.96990 MHz 707.80770 MHZ]
= ndB 26.00 dB| @ ||y 26.00 dB|
g SN B 1.261500000 MHz| 0d Mt pr o, BTN 1.264300000 MHz|
qfactor | 8612 r Qfoctor | 559.9
o 5 0
Ty 2
-10 df -10 d
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.9699 MHz 14.97 dBm nd@ down 1.2615 MH2 M1 707.8077 MHz 13.92 dBm nd@ down 1.2643 MHZ
T 1 706.865 MHz -11,05 dam nd8 26.00 dB TL L 706.8594 MHz -11.91 dbm n 26,00 d8
T2 1 708.1266 MHz -11.11 d8m Q factor 561.2 T2 1 70B.1238 MHz -12.22 dém Q factor 559.8

L I ]

Date: 19.FEB 2025 131201
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Cate: 19.FEB.2025 131240
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Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.82 dbm)| MI[1] 15.79 abBm|
708.03950 MH?Z|
20 1 20 M1
- . 26.00 dB| nde y_ 26.00 dB|
g It antunl LAl T Rl 2.937100000 MHZ| 104 2 A i mee A i v bl Weal 2.967000000 MHZ]
] Q factor 241.1 / Q factor ‘\ 238.7|
od i |
-1 0 \
4 T} e
-10 7 T -10 d 7 %
20 d / ‘I‘ 20d / \
2 — ] ~ 21
A ] e P ~ BN S
Zan 30 dEn
40 d -40 de
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.0395 MHz 16.82 dam nd8 down 2.9371 MHZ ML 7DE.3032 MHz 15.79 dBm ndB_down 2,967 MHz
TL 1 706.0255 MHz -6.93 dBm nd8 26.00 dB TL L 706.0135 MHz -10.67 dBm nd8 26.00 dB
T2 1 708.9625 MHz -9.04 dBm Q factor 241.1 T2 1 70B.9B0S MHz -10.27 d8m Q factor 238.7

L I ]

Date: 19.FEB 2025 13:31.00
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Cate: 19.FEB.2025 13.31:42
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 100 kHz
o Att 30dE SWT 378 ps @ VBW 300kHz  Mede Auto FFT o Att a0 dE SWT  37.8ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.57 dBm| ™M1[1] 13.92 aBm)
705.93200 MHz 707.15000 MHZ]
= 'J“ ndB 26.00 dB)| @ o ndB 26.00 dB|
0u Lo toone] e B0 e 4.875000000 MHZ, 04 P PR SN P PBYL e 4.955000000 MHZ]
i Q factor 144.8] i )} Q factbr | 142.7]
od J | 0 di I
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0. Vi A . 4 \ /
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 705.932 MHz 14.57 dBm nd@ down 4.B75 MHz M1 707.15 MHz 13.92 dBm nd@ down 4,955 MHZ
T 1 705.042 MHz -11.38 dém nd8 26.00 dB TL L 704.993 MHz -12.02 dém n 26,00 d8
T2 1 709.918 MHz -11.13 dém Q factor 144.8 T2 1 709.948 MHz -11.95 dam Q factor 142.7
—
L U J wa L JU J
Date: 19.FEB 2025 14:10:13 Date: 18 FEB.2025 141055
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

Spectrum t"é“ Spectrum [“5“
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dém  Offset 14.00 db = RBW 300 khz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.24 dBm)| MI[1] 16.63 dBm
o 705.1820 MHz N 711.2560 MHz,
= N ; - ndB 26.00 dB @ ndB 26.00 dB
. T e e e 9.650000000 MHz 04 F Pt AR el et A 9.790000000 MHZ|
* Q factor | 73.1 b 7 Q factor \ 72.6
0 e / + 0 dé ," T
i A ! It
10 dBm L 4 -10 dem: i ¥
/ | | \
20 dem - 20 dBm 4 W\
S A / . .
e i e fo] N ~ e
P~ e JET e = s
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 705,182 MHz 16.24 dBm nd8 down 9.55 MHz ML L 711256 MHz 16.63 dam nd8 down 9,79 WHz
T1 1 702,665 MHz -10.02 dbm nd8 26.00 dB T1 L 702.585 MHz -9.45 dBm nd8 26,00 d8
T2 1 712.315 MHz -9.52 dBm Q factor 73.1 T2 1 712.375 MHz -9.43 dBm Q factor 2.6
~ I 4 - JL 4
Date! 19.FEB 2025 14:2458 Date: 18 FEB 2025 142539

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 | 1.09 | 270 | 273 | 450 | 451 | 9.09 | 8.97 - - - -

Sporton International Inc. (Kunshan) Page Number 1 A46 of Al44
TEL : +86-512-57900158
FCC ID : IHDT56AV1




SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

I

Date: 19.FEB 2025 13:11.47

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 30 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.92 dbm)| MI[1] 1531 abBm|
- 707.70140 MHz - X 707.64550 MHZ]
Toce B 1.102097902 MHe| Y OccBw 1090909091 MHz|
- e T T i o A rd N | Mg
o4 s 0d 1
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-1 d - = 10 di .
/ . N
\ /
20 dBm— - —— 20 d v
s - N e
L0y - A AV o
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7014 MHz 14,32 dam ML 07,6455 MHz 15.31 dam
T 1 706.94335 MHz 7.47 dbm Oce Bw 1102097902 MHz TL L 706.95734 MHz 7.75 dbm Oce Bw 1.090909091 MHz
T2 1 708.04545 MHz 8.67 dam T2 1 708.04B25 MHZ 6.83 dam

U

Cate: 19.FEB.2025 131226

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum = Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.10 dBm)| 16.27 dBm|
- 707.92620 MHz - 706.39710 MHZ]
R 2.703296703 MHz 2.727272727 MHZ]
il
10d 104
i
/
o d 0 di
/ Ji \
10 f’ 10 d - L\
20 df 20 df ,Jf .
RPN S NP N e N |
e s e o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.3262 MHz 17.10 dBm ML 705.3971 MHz 16.27 dam
T 1 706.15734 MHz 10.73 dBm Oce Bw 2.703296703 MHz TL L 706.13936 MHz 10.08 dBm Oce Bw 2.727272727 MHz
T2 1 708.86064 MHz 10.14 dam T2 1 708.86663 MHZ 10.14 dam
L U J wa L JU J L]
Date’ 19.FEB 2025 13:30-48 Date: 18 FEB. 2025 13.31.28
Spectrum - Spectrum
Ref Level 30.00 cBm  Offset 14,00 db & RBW 100 kHz ReflLevel 30.00 dbm  Offset 14.00 db @ RBW 100 khz
o att a0 dR SWT 370 s @ VBW 300 kHz  Mode Auto FFT e att SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.6a dBm| 13.76 aBm)
708.32900 MHz 709.53800 MHZ]
20 L 20
! Poc B i 4.495504496 MHz : 3 4.505404505 MHz]
| e, N i A P
wa i Lt M o a bl ) .
f / |
o d 0 di
/ i I
-tod -10d -
204 A 20 d \.
n, 1 . h ) - . o .
= = 3 e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 708.328 MHz 14.83 dam ML L 709,538 MHz 13.76 dam
T 1 705.25225 MHz 9.73 dBm Oce Bw 4,495504496 MHz TL L 705.24226 MHz 9.61 dBm Oce Bw 4,505494505 MHz
T2 1 709.74775 MHz 9.37 dom T2 1 709.74775 MHZ 9.6 dam
—
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Date: 19.FEB 2025 14:0858
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Spectrum i Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dém  Offset 14.00 db = RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
i] 16.49 dBm) ™M1[1] & dBm)
710.2570 MHz 707.5000 MHz,
20 d8 20 d8
- 7 : 0.090900091 MHz 1 Bre £.971028971 MHZ
T B A P P s [P AN et e A
w0 : 10 d ¥ T
f’ \ ] I\
0d8 b 0 d :
; | , a
_10 dam 1 {l ~10 dBm f T
/
20 dBm / 20 dam ! "
B R Sy Mt N PR S B T
FELELLES = £ <30t
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.257 MHz 16.49 dam ML 707.5 WAz 15.58 dam
T1 1 702.9248 MHz 9.78 dBm Oce Bw 9.090305051 MHz T1 L 703.0045 MHz 9.57 dBm Oce Bw 5.971028971 MHz
T2 1 712.0158 MHz 10.78 dam T2 1 7119755 MHz 9.41 dam
~r 2 g
~ I 4 - JL 4 -
Date: 19.FEB 2025 14:24:42 Date: 18 FEB.2025 142525

Sporton International Inc. (Kunshan) Page Number
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

=)

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS _ PAES

. ; ; AES Line _$PURIQUS_LINE_ABS PAB
20 ghine —FPURIOUS_|INE_ABS P I\ 20 gbine r& 5
10 dem ]lr \ 10 dBm: f‘ \
0ds R 0 dem I
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ J
-20 dBm \ -20 dBm /.
-30 dBm 1 5 -30 dBm ¥
-40 dam M\ -40 dgn =
~ \‘wu-»- S
-50 dem = dem
S B I SR L -
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.43 dém -14.43 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.75924 MHz 20.69 dBm -9.31 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -19.95 dBm -6.95 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00205 MHz -18.84 dBm -5.84 dB

£99.000 MHz 701.000 MHz 100.000 kHz 699.26274 MHz 20.38 dBm -9.52 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.06 dbm -13.06 db

\
i i [ T

Date: 19.FEB 2025 13.43.22

Date: 19.FEB.2025 13.48:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHIE GHEEKABS PABS

d 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm "““‘\ 10 dary"‘"“"’““\
0ds / \ 0 dem \
-10 dem - -10 dg)
SPURIOUS_LINE_ABS ‘ \
-20 dém 4 \ -20 digm
i J Ll
-30 dem 7 s Bm ¥
e
-40 dam 40 dem
-50 dBm -50 dem \
IR S | — ]

-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Bpurious E'“i;Siml'; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

£50.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.25 dBm -16.25 d& 714,000 MRz | 716-000 W 100.000 kHz 718 4166 W 12.71 dBm -1?WI

598.900 MHz 699,000 MHz 30.000 kHz 698,99855 MH2 -26.53 dBm -13.53 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 00128 M 25 11 B s

599.000 Mz /01,000 MHz 100.000 kHz £99.96404 MHz 12.54 dBm -17.46 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -27.61 dBm -14.61 dB

Y
I it L e

Date: 19.FEB. 2025 13:45:49

Date: 18.FEB. 2025 13:50:43

Sporton International Inc. (Kunshan)
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(@1 Avgrwr
PABS Limit k
: INE_ABS PABS 10 dpe JRIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 der -50 dBm
o !
-60 dBr -60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.37959 MHz -54.43 dBm -41.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 201.36202 MHz -54,38 dBm -41,38 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.08280 MHz -53.91 dBm -40,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 976.52927 MHz -53.84 dBm -40,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897726 GHz -44.32 dBm -31.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -44.39 dBm -31,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88226 GHz -39.83 dBm -26.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -39.70 dBm -26.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06423 GHz -42,42 dBm -29.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04874 GHz -42,45 dBm -20.45 dB
—_— —_—
— e e—

Date: 19.FEB 2025 14.08:23

Date: 19.FEB.2025 14:09:30

Highest Channel / QPSK

spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Date: 19 FEB.2025 14:16:57

(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém:
-40 dBm — — o -
-50 dém
[iuma N
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 346.20105 MHz -54.32 dBm -41.32 d8
725.000 MHz 1.000 GHz 100.000 kHz 927.58817 MHz -53.70 dem -40.70 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99975 GHz -44.53 dbm -31.53 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -39.74 dBém -26.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07823 GHz -42.43 dBm -29.43 d&
I J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

(=)

Offset 14.00 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 0,00 dBm

Offset 14,00 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit k
i INE_ABS PABS 10 dpe JRIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm L. -40 dBm o
-50 derr -50 dBm
w et
-60 dBr -60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 331.25218 MHz -54.42 dBm -41.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 637.27899 MHz -54.26 dBm -41.26 dB
725,000 MHz 1.000 GHz 100.000 kHz 869.29876 MHz -53.,32 dBm -40,32 dB 725,000 MHz 1,000 GHz 100.000 kHz 945 78486 MHz -53.71 dBm -40,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897326 GHz -44.35 dBm -31.35dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99975 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -39.54 dBm -26.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -39.69 dBm -26.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06023 GHz -42,46 dBm -29.46 db 7.000 GHz 9,000 GHz 1.000 MHz 7.08323 GHz -42.35 dBm -29.35 dB
—_— —_—
( ) ] 2 ( ) ]
Date: 19.FEB.2026 14:23.08 Date: 19.FEB.2025 14:24:13
Highest Channel / QPSK
spect 1 nvn
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém:
-40 dem:
s P s
-50 dém
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £38.28649 MHz -54.37 dBm -41.37 d8
725.000 MHz 1.000 GHz 100.000 kHz 958.03263 MHz -53.89 dem -40.89 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.79480 GHz -44.33 dbm -31.33 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.87327 GHz -39.66 dBém -26.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06773 GHz -42.47 dBm -29.47 d&
I J -

Date: 19 FEB 2025 14:31:41
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saronas. FCC RF Test Report

Report No. : FG520602C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 1.4MHz Note 2.
Temperature (°C) VE)\I/:)&II?)e Frequency Offset (Af) Result
(Hz)
50 Normal Voltage 4.2
40 Normal Voltage 3.2
30 Normal Voltage -1.6
20(Ref.) Normal Voltage 3.3
10 Normal Voltage 2.8
0 Normal Voltage -2.6
-10 Normal Voltage 2.4 PASS
-20 Normal Voltage -2.9
-30 Normal Voltage 4.1
20 Maximum Voltage 19
20 Normal Voltage 2.6
20 Battery End Point -2.2
Note:
1. Normal Voltage = 3.91 V.; Battery End Point (BEP) = 3.45 V.; Maximum Voltage = 4.5 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
MAX(Af)| = 4.2Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)] 699.157336 > 699 MHz
PASS
fu + [MAX(AT)| 715.845454 < 716 MHz
Sporton International Inc. (Kunshan) Page Number 1 A65 of Al44
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s=aranas. FCC RF Test Report Report No. : FG520602C

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.30 6.14 6.46 PASS
Sporton International Inc. (Kunshan) Page Number : A66 of Al44

TEL : +86-512-57900158
FCC ID : IHDT56AV1




s=aranas. FCC RF Test Report Report No. : FG520602C

LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dém  Offset 14,00 d& Ref Level 30.00 dém  Offset 14,00 d&
o att 30d8_AQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MKz
@153 View @152 View
S
hee
= i} S
= N
\\ . B
. ~
00 T 00 =
% k % :
\ y z
1€ X 1€ T
\ -“. \\ \
| ; v
1E- 1E- -
\k \‘
v
1 1 1
|
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz I - Mean Pwr + 20.00 dB
G ¥ Cumulative Distr Function ‘Somples: 130000 G ¥ Cumulative Distr Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,02 dim 26,14 dim 6.12 d8 2.38 dé 4.35 dB 5.30 de 5.77 de Trace 1 19,02 dem 26,55 dBm 7.53 da 3.01 d8 5.01 d8 6.14 d8 6.96 di
T J [ L hi )| WD e
Date’ 19.FEB 2025 14:58.20 Date’ 19.FEB 2025 14:58.50
LTE Band 13/ 10MHz / 64QAM
Middle Channel / Full RB
Ref Level 30.00 dém  Offset 14,00 d&
o att 30d8_AQT 2ms @ RBW 10 MHz
@152 View
S
-
0 = i
00 -
3
|
™, 4
1E- "\
¢ .
\ .
i
1€ 5
.‘I
\
|
I E
CF 782.0 MHz - Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 17.99 dBm 25,71 dBm 7.72 d8 2.16 dB 5.25 dB 6.46 dB 7.28 dB
bid ) BRI e
Date’ 19.FEB 2025 14:58 20
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 483 | 481 | 9.63 | 9.71 - - - -
Sporton International Inc. (Kunshan) Page Number : A68 of Al44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 19.FEB 2025 14:4131

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.32 dBm) ™M1[1] 12.68 dBm)
781.30100 MHz 784.03800 MHZ]
= T ndB 26.00 dB @ nd a1 26.00 dB
\ AN 51 A A X 51
g e i ALY A\ P 4.825000000 MHz 0d — ) _ 3‘»“ \‘,\,,\_1/\'\] 4.805000000 MHz
| Q factor | 161.9 [ factor | 163.2
o d 0 di |
T Y
-10 d -10 de + E'
204 f 20d J .
A ] N ! iy
a0 = ¢ o~ =
R e H=
-40 ds
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 781.301 MHz 14.32 dBm nd@ down 4.825 MHz M1 7B4.038 MHz 12.68 dBm nd@ down 4,805 MHZ
T 1 778.602 MHz -11.44 dBm nd8 26.00 dB TL L 779.592 MHz -13.20 dBm n 26,00 d8
T2 1 784.428 MHz -11.66 d8m Q factor 161.9 T2 1 7B4.398 MHz -12.96 dam Q factor 163.2

L U ]

DCate: 19.FEB.2025 14.42 14

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 19.FEB 2025 14:57.08

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dém  Offset 14.00 db = RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.57 dBm)
784.7570 MHz
= ndB 26.00 dB @ 26.00 dB
104 A A A BT 9.630000000 MHZ| 104 _ P v 9.710000000 MHZ|
] Q factor 81.3 7 ‘\ 80.8
od | 0al [
] - ]
-10 df | -10 d ¥
/ |
20 d 20 d '
e, s -
30, g8y 9 = -30 dBm S S
L.~ Pt
40 df ~40 di
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 783.330 MHz 15.34 dBm ndB_down 9.63 MHz ML L 784,757 MHZ 15.57 dsm ndB_down 9,71 MHZ
TL 1 777.185 MHz -10.33 dbm nd8 26.00 dB TL L 777.125 MHz -10.06 dBm nd8 26.00 dB
T2 1 786.815 MHz -9.76 dBm Q factor 81.3 T2 1 7B6.B35 MHz -10.89 dém Q factor 80.8
—
L U J wa L JU J

Date: 19.FEB.2025 145751

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 449 | 449 | 9.05 | 9.01 - - - -
Sporton International Inc. (Kunshan) Page Number : A70 of Al44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dim  Offset 14.00 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.07 dBm 13.16 dBm)|
783.08900 MHz 783.29900 MHZ]
= 4.485514486 MHz @ 4.485514486 MHZ
w0 G Pl A, e J A | T2 0d Anaena Lo A 2
/ i i f
i 1 A }
a o
-10 df / - 10 d - -
/ ! \
/ \ ) \
204 { 20 ’
R I Yo / \
<30 e oz T e R B
T Ty [ AT
40 df
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.089 MHz 14.07 dBm ML 7B2.209 MHz 13.16 dam
T 1 779.75225 MHz 9.44 dBm Oce Bw 4,485514456 MHz TL L 779.76224 MHz 7.89 dm Oce Bw 4.485514486 MHz
T2 1 784.23776 MHz 8.00 dam T2 1 78424775 MHZ 7.75 dam

I

Date: 19.FEB 2025 14:4117

U

DCate: 19.FEB.2025 144200

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dém  Offset 14.00 db = RBW 300 khz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.60 dBm)| ™11 14.49 dBm
782.4800 MHz 7809620 MHz,
= 050040051 MHz @ 9.010989011 MHZ
L P L
10d ;}ﬂ — 10d —_—
p / 4 /
a 1) T o ﬂ
10 d ‘\ 10 di 4
{ \
204 - 20d JJ 4
FAl \ -~ ~ { ~—
- / AN | S ] o e
0 e
-40 d
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.48 MHz 15.60 dam ML 7B0.382 MHZ 14,49 dBm
T 1 777.4845 MHz 9.14 dBm Oce Bw 9.050943051 MHz TL L 777.5045 MHz 8.95 dBm Oce Bw 9.010969011 MHz
T2 1 786.5358 MHz 8.53 dam T2 1 786.5155 MHz 8.40 dam

I ) wa

Date: 19.FEB 2025 14:5654

U

Cate: 19.FEB.2025 14.57:37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 30.00 d8m Offset 14.00 de Mode Auto FFT

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS

20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA

10 dBm- n 10 dém Jn\

0 db H 0 dem ”

-10 dam - i - -10 dem — y l\

-20 dbm J‘ \\ -20 dem ’

. \ . [

SPURIOUS_LINE_ABS | SPURIOUS_LINE_485 ]

RN LA

-40 dBm ] ~40 dBm A \‘]"f

-50 dBm J[‘“ ”M“"T' 50 dem |IH

ki ELE L

Start 763.0 MHz 7007 pts Stop 806.0 MHz | [|[Start 763.0 MHz 7007 pts Stop 806.0 MHZ

P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77485015 MHz -55.86 dbm -20.86 d& 763.000 MHz 775.000 Mz ©.250 khz 77162537 Mz ~56.01 dBm 2101 dB
775.000 MHz 775,900 MHz 100,000 kHz 77502632 MHz -43.94 dem -30.94 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.00315 MHz 45,54 dBm 30,54 db
775,900 MHz 776.000 Mz 30.000 kHz 77567330 MHz =50,05 dbm —37.05 d 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -51.01 dBm -38.01 db
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 19.27 dBm -10.73 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 19.22 dBm -10.78 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,09995 MHz -50.57 dém -37.97 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04940 MHz -50.24 dBm -37.24 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,24860 MHz -45.06 dBm -32.06 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.07867 MHz 43.04 4B 30,04 dB
793.000 MHz 508,000 MHz 5.250 kHz 501.82468 MHz -56.75 dBm 2176 B 793.000 MHz 806.000 MHz 6.250 kHz 793,13636 MHz -56.39 dBrm -21.39 dB

Y
Il M T

Date: 19.FEB. 2025 14:34:34

Date: 19.FEB.2025 14:43.00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]’r 1

Date: 19.FEB. 2025 14:36:58

i

Date: 18.FEB 2025 144524

Spectrum o (| Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 30.00 dem  Offset 14.00 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS
10 dBm: 10 dém
-
o iy o o j,. ..T
-10 dam - E } -10 dem — | |
-20 dbm ) l -20 dem J !
SPURIDUS_LINE_ABS “"«L\..,.U | SPURIOUS_LINE_ABS I
40 dBm ( M”I« 40 dBm L ¥
-50 dBm 50 dem |r\,.
BUGEE
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ 'Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Atimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773,15984 MHz -51.82 dbm -16.82 d& 763.000 MHz 775.000 Mz 6.250 kHz 767,06003 MHz 5604 dbrm 21,04 dB
775.000 MHz 775,900 MHz 100,000 kHz 77571703 MHz -38.57 dém -25.57 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.56329 MHz 45,24 dbm 3304 dB
775,900 MHz 176.000 bz 30.000 kHz 77595600 MHz -42,37 dbm =29.37 d 775.900 MHz 776.000 MHz 30.000 kHz 775.92013 MHz -43.36 dBm -36.36 db
776.000 MHz 788,000 MHz 100.000 kHz 777.87612 MHz 5.24 dBm -24.76 db 776.000 MHz 788.000 MHz 100.000 kHz 768286314 MHz 5.26 dém -24.74 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -49.79 dém -36.79 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.02532 MHz -42.88 dBm -20.98 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,65000 MHz -44.71 dBm -31.71dB 788,100 MH= 783.000 MH2 100,000 kHz 78815140 MHz 38.15 dBm 2515 dB
793.000 MHz 806.000 MHz 6.250 kHz 79787662 MHz -56.88 dém -21.88 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.08442 MHz -56.12 dbm -21.12 dB

Sporton International Inc. (Kunshan)
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FCC ID : IHDT56AV1

Page Number 1 A72 of Al44




SPORTON LAB.

FCC RF Test Report

Report No. : FG520602C

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB Mode suto FFT

Spectrum

Ref Level 30,00 dém  Offset 14.00 db Mode Auto FFT

SGL Count 100/100

SGL Count 100/100
@1 AvgPwr [@1 avgPwr

Limit §heck PARS Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS pal
10 dem: IqL 10 dBm ‘n\
ode J\I\ 0dem jl
-10 dBm — f \ -10 dBm —] T ‘\
-20 dBm J Y -20 dem ;

]

SEURIOUS

Date: 19.FEB 2025 14:35:22

LINE_ABS SPURIDUS_LINE_ABS ]
1 P \
-40 dBm i AL -40 dBm ,-MJLN v
e L‘T\/
-50 dBm J[\M MMTU -50 dem r
it | Eaeh
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.956804 MHz -55.87 dém -20.87 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 767.17782 MAz -56.66 dbm -21.66 de
775.000 MHz 775.900 MHz 100.000 kHz 775.02522 MHz -43.96 dém -30.56 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.20275 MHz -45.39 dbm -32.39 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98856 MHz -49.95 dBm -36.95 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99725 MHz -51.08 dBm -38.08 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 18.45 dBm -11.55 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 17.83 dBm -12.17 dB
788.000 MHz 788,100 MHz 30.000 kHz 78802293 MHz -50.87 dBm -37.87 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.05569 MHz -40.71 dBm -36.71 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.65909 MHz -45.10 dBm -32.10 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,98846 MHz —44.43 dBm S31.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -56.57 dém -21.67 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.30515 MHz -56.77 dbm -21.77 dB
T
) v j >
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 20,00 dém  Offset 14.00 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem- 10 dém
o ooy . r.,-w—..—-ml{
-10 dBm — ! % -10 dem - I |
-20 dBm } & 20 dem J ]|
SPURIDUS_LINE_ABS r L\'\’ | SPURIOUS_LINE_ABS 7 T
-40 dBm \-\“"‘r- 40 dBm gt ey
-50 dém -50 dBm r
L
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,94505 MHz -52.55 dbm -17.55 d& 763.000 MHz 775.000 MAz 5250 iz 774 73007 WHZ 56,55 dom 10508
775.000 MHz 775,900 MHz 100.000 kHz 77580055 MHz -39.60 dém -26.60 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.55519 MHz 45.13 dBm R
775,900 MHz 176.000 bz 30.000 kHz 775,58732 MH2 -44.63 dBm -31.63 d8 775.900 MHz 776,000 MHz 30.000 kHz 77590005 MHz -49.91 dBm -36.91 dB
776.000 MHz 788,000 MHz 100,000 kHz 77860739 MHz 4,31 dBm -25.69 d& 776.000 MHz 788,000 MHz 100,000 kHz 284.69730 MHe 23 dbm 25 77 db
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -49.88 dBm -36.88 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00016 MHz -42.39 dBm -29.39 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.66538 MHz -44.75 dBm -31.75 dB 788,100 MHz 793.000 Mz 100.000 kHz 788 21503 MHe 3799 dom ~24.99 db
793.000 MHz 508,000 MHz 5,250 kHz 79330519 MHz -56.72 dBm -21.72 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.59091 MHz -56.47 dBm -21.47 dB
i ' - J1 "
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